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Intertek Testing Services Taiwan Ltd. 
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C. 

全國公證檢驗股份有限公司 
114台北市內湖區瑞光路 423號 8樓 

Tel: (+886-2) 6602-2888．2797-8885 Fax: (+886-2) 6602-2410 
 

Applicant: Maymom, LLC Date : Nov 14, 2012 
 No 20-7 Aly 19 LN333 

ChungCheng RD Chunan Mioli County Taiwan 
  

 

Sample Description: 
One(1) group of submitted samples said to be : 
Item Name :Breastpump Breastshield 
Item No. :M012 Batch 0001 
Quantity :2 Pieces 
Vendor/Manufacturer :Maymom, LLC 
Buyer’s Name :Maymom, LLC 
Country Of Origin :Taiwan 
Goods Exported To :USA 
Date Sample Received :Nov 09, 2012 
Date Test Started  :Nov 09, 2012 

 
 
 

 
Test Conducted: 

As requested by the applicant, for details please refer to attached pages. 
 
 
 

 
Conclusion: 

Tested Sample  Standard  Result 
Submitted Samples  Test For F.D.A. Regulation On 

Polypropylene  
－ As Per U.S. 21 CFR F.D.A. 

Regulation Part 177.1520 
Clauses (c)(1.1) And (d)  

 Pass 
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Intertek Testing Services Taiwan Ltd. 
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C. 

全國公證檢驗股份有限公司 
114台北市內湖區瑞光路 423號 8樓 
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Test For F.D.A. Regulation On Polypropylene 
 

As per the U.S. 21 CFR Food and Drug Administration part 177.1520 clauses 
(c)(1.1) and (d) with modification on density and melting point. 

 
Test Component: Semitransparent Plastic 
 Test Item Result Limit 
(A)Density              

(By Sink-Float Method) 
0.900 0.880 – 0.913 

    
(B)Melting Point 173℃ 160 - 180℃(1.1a) 
    
(C)Maximum Extractable Fraction 

In N-Hexane 
0.43%(W/W) 6.4 %(W/W) 

    
(D)Maximum Extractable Fraction 

In Xylene 
2.57%(W/W) 9.8 %(W/W) 

 
Remark: % = Percentage based on the residue by weight 

End of Report 
 

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a 
recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than 
the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions 
governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this 
report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not 
accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in 
the event of our gross negligence or wilful misconduct. 
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